
( 

( 

I 

'I 

( 

( 

( 

�"'l 

\ 

( 

BELL SYSTEM PRACTICES 
Plant Series 

SECTION 573-127-802 
Issue 1 1 February 1 1968 

AT&TCo Standard 

2 8  TWO - SHA FT TR AN SMITT E R  DI STRIB UT O R  (LBXD) 

P ARTS 

FIGURE CONTENTS 

1 Cover Plate and Top Plate 
2 Tope Guide Plate 
3 Front Plate 
4 Center Plate 
5 Sensing Mechanism 
6 Bai Is 
7 Sensing Shaft (1 Hertz) 
8 Distributor Shaft ( 1 Hertz) 
9 Sensing and Distributor Shafts (2 Hertz) 
10 Clutch Trip Mechanism 
11 Switch Plate 
12 Rear Plate 
13 Main Casting 
14 Distributor Block 
15 Storing Switch and Mounting Components (5 Level) 
16 Storing Switch Mounting Co:11po'lents (8 Level) 
17 163630 Modification Kit to Provide Tape Lid Switch 
18 162592 Modification Kit to Provide Tape Deflector 
19 161585 Modification Kit to Provide a Dummy Unit for 

Multiple Mounting Bases 
20 Modification Kits to Adapt a Transmitter Distributor for 

Multiple Mounting 
N umerical Index 

Unit Description 

Transmitter Distributor 

N ote: 
When ordering parts from this section 1 

prefix each number with the letters TP. 

PAGE 

2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 

19 

20 

21 

Teletype 
Code 

LBXD5 
LBXD7 
LBXD 14 
LBXD29 

Prepared for American Telephone t1nd Telegraph Company by Teletype Corporation 
© 1957 and 1961 by Teletype Corporation 

All rights reserved. 
Printed in U.S. A. 

Bell System 
Code 

28F 
28G 
28G-1 
28G-2 

Page 1 



SECTION 573-127-802 

, --
I 
I 
I I 
I 7002-® 2191-@ 3598-@ 

Page 2 

-----------

I 
I 
I 

j 

·---1 
I 
I 
I 
I 
I 
I 
I 
I 

_I 

�158513 
-158514 

i � 7002 @ -- 2191 ® -- 3598 

158515 

(]) 178263 -Q 
I I 
I (])�176.51� . 

- -"-� 
-�- I 

��/ i tD176511 � 

(]) 
" 

176512 I "' : 

� I 
I 
I (]) I 199310 I 

"' 

I 
I 
I 
I (]) 125011--...® (]) 151687--ll 

--- 0 �58516 \156779 ,
... ---

1 
I 
I 
I 

---

l __ Q:) \ 156779 
� 158517 

REF. 158557 
SEE FIG. 3-.........._r·· .. 

125011 � ···· ······
.�� ·;,. ·

·
, �-156556 110743 \·· ;,r-,, - --� 152893 � _ J ... 'l� ·r ,::.o:::::. ®--125011 

-.... 10.\. li'-- . . . .  '• -= 
� \:!'} '\'!} : .... , \•)f. -�--110743 

FIGURE 1. 

···, ''····�· � --
·· ........... · 

3599 

COVER P LATE AND TOP PLATE 

176389 
I 

� 
� 

.... --;' � � .. --"\ � � .... �� \ �\)� � \ � \ (: \,.�\ \ "' \ \ 
..... ............................ · 

I 
176390 

REF. PLATE 
SEE FIG. 2 

(])199301 Tape Halder Assembly 

,-) 

) 

') 

�) 

) 

·�,) 

.. ) 



( 
( 

( 

( 

( 

( 
( 

ISS 1 ,SECTION 573-127-802 

0199507 

� 
0198673 

� 
1\. 11\) 

®172764/� 
//\ \V I .. 

156554 ( \ \=158626 \O -

,.\ �� 1965 h 156553 

� I \ ) � \ / 

� \/ 

/

�__..-1'6551 EARLy DESIGN PARTS 

119647 

\ 
I 

I 

�6144944 ( 102" 

.1 � / 
158627 (

"
043, Hole- .500" Slot) 

\ � � \ 0160645 (:o84, 
H
Ho

l
le- .266" Slot) 

/ ,-,.:_� 
0 e - .266" Slot) 

// � � 
// �-- 0� __.-156647 

/ / �� �/ 156556 / / � \ II 
119649 

\ / / 
I 

,' \ 
/ / 

/ 

\ 

125011 / / / <D 164471 
I 

- --�"(\ 
/ ' 

' ' ,-- /\!]..' 

3599 I if;\ / @5 \ __ ;------ __ --- - - '\ "'161291 r¢ � 

\ r.c,"& ' 

-- ' 
' ' • • 

"" / @ '41675 
" --- / - -- - ' \ ------7© // � \110743 ��· (�/----- ---���� -

®1566� 

r,;{ ' 

'J � 
---- � \"' 

ff'0.�' 
151880 

�.,Q-- \ 151152 

"&) 41675 
/ �· 

@ "' 3599 r;;;/ " 1 1 07 43 

'\. 110743 
� 0 � 

'\. ' \ @ \ 
- --....... 125011 

110743 151880 
\ ® " 125011 -' 

' '\. ®1M7 
110743 

51 

\ ;t  \ ' --\ \ I 
156555 <DJ64472 \ ', \ -119652 

®164467/ \ @�1196.;]] 
1- " SUPPLIED W/156555 ® 2 163665 

Modification Kit to Equip a Model 28 Transmitter 
Distributor with improved Tape Lid Latch Mechanism. 
(50045S) Early and Late Design ports are not individ­
ually interchangeable and must be interchanged as o 
group. 
Modification Kit to enable the Model 28 Transmitter 
Distributor to transmit from either 11/16" or 7 /8" 
wide 5 Level Tape. (50046S) 

0198672 Modification Kit to enable the Model 28 Transmitter 
Distributor to transmit from either 1" or 11/16" 
wide 5 Level Tape. (50235S) 

0The 160645 Tape Guide Plate and 160647 Tope Lid are required 
when Unit is equipped with the special 160646 Sensing Pin. 
(See Figure 6) 

®When replacing the 156673 Boil and 104751 Spring with a 
161291 Bushing the 156647 Start-Stop Lever will be spring 
biased to the "Run" position. To obtain the "Stop" or free 
wheeling positions, the 156647 Start-Stop Lever must be moved 
and held in the desired position. 

®Peculiar to 8 Level Units 

FIGUR E 2. TAP E GUID E PLATE 

Page 3 



SECTION 573-127-802 . .  _ REF. 158535 "�"\ 
SEE FIG. 4 

� oliL_, 
<-'tv 

.�..._ 151630 

<!!\.:>··· 

1 2191 \ �• 160594 

••• ' 93587 .... ,, Odill .. ' ' % 
1 5850S 

®·. 160590 
156782-..__@•

' : : ..... ..1179987 ® <H-i I : �- l17887� -� --_ 2191 

"548 • 
90789 '-..... •• ·'1 � )�J • • ..... • @) � 

90789 

160593-� 

� '-..... •• • : •• • : �-- - -- """ 151632 

®-- �·o ' "" ' 2191------.,.11 'it L . , C"·. . • • • 
" "" 

o ----

598 -- \'lJ 
I : �121244 

82547 -� 
3 

158559 
.. ·" ' • 

1212" 

e· 

1585<0 
• .- •• i 

160593- a 
179384 � 

� ��1 I ,. 

� �158505 

/ 
' ' "' 

-� 
....____ 2191 

82547- ' 

165027 (120 Ohm) 
I 

i 

•' •' 

�� _. 
53631 (4700hm) ; 1 • .-· 

�158561 

/158816 
• • • 2191 1 

' ' 
• • • 21 91 (. ·,., 

� 
---2893 REF \ <Di25015 (j)l51631 I I ••• / .-151632 )1 . . :. 1 

160593 -:.....� _ - CDI 5 \ <D3598 / 
/ , '561 /.A _..-:: • ,• ,_, 

82547
-� ' 

' ·•,®1 � ' 158 '�- � 
P"'P_... .. · ·  • !  

' "' ' '· ' -� ' 
.- ,•' 

1 -80755 
I <DII0743� e@. ® ' . •• 

I •" <' � ' 

41732 - a .., : CD1250�11 • . ,J.� 
,. . 4'! . .- ·"\ 

743 
' �312997 ....... • • (i) "" 

•• ' . ......,. t"\ ' 
110 -.. 

' 
"' • 

• 
• 

•.. ' "\ 

151 "' -ll 
' , , � . r;;,·,· ........... \ 

� �-----1 

r; · : 
15 
/
163�191 l 
/7

587 

� � %---

2191 
\ 

� �--

/ 
151631 

7002 
\ 

3598 -----® � �--
125802 \ 
II 0743\ 2191 
152893\\ --

1 � �--
e-

Page 4 

.... �� 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 151630 : 

��2191 ® 
�3598 

CD312996 

156636 

,, •.. . ..� .... .. \: . . l�J ........... , ·· .. ) .. �·- ")rT 
\ :t: 

..... ,/- . .,,,.\ ' ' 

.

. ,. 

\,, "'\/'' ""'"··· j�.! 
� 

115221 � 
�� 

----
�

9 

I .... '/ 
REF. 161482 
SEE FIG.I3 

CD312999 Modification Kit to provide Oil 
Cover on 8 level Units Only, 

F I GUR E 3. FRONT PLATE 

·�') 
, 

��) 

) 

,,) 

·,, )' " 

J 



( 

f 

( 

( 

( 

( 

( 

/

111342 

� 
152893 � 158583 

REF· 158557 /@' / 
SEE 

---� 
110334

� 

FIG. \, 110743 �� -- ., 
f' 

-

,- ,., 
, 

I 

'�"',,-:----- " I 

s------� �� 
"- I 

� "-
I, ,, f'! 

158535 I 

"-
\ (SJ Tl .,,, I 

'• "\\'" 
I 

··._, '' /j'' 
I 

2191 '•. ;J'' 
I 

..-
I 
I 
I 

2191 I 

119653 

3606 \ I 
" 151846 

7111
\ 

158529 " l 

REF. 159738 
SEE FIG. 11 

�-----, r.::.-- -- ' 
I .... �)------
I 
I 
I 
I 
I 
I 

ISS l, SECTION 573-127-802 

I
I 119650 : � 160548 
: 160546 � ""'-
: ""'' � 
J :·�))\Df 

)§ 1 \ 

�C}y 158536 
� 

� J 160545 � 
�®144775}\� /

�® ----: 
1592 �93 2

��® ® -l_ 

l 160592 ' ' � 
--- -

2191 �I - � -® "iJ 
--- �-1' \£) "� ��""' 

- - �
-

1107 

� ··� " "' 

'Z 1lll489 

"- "f 159347 
..,. � l;J·c ""' � _4)- - -{ "' : 

160544 / /til ___ I I " 81895 I 

1 56577 
158506 J 

-� " 156857 

L--- @ � 
� 

151395 
119647 

lilj)- · --- ----

""" 
1585
>

� 
87402 15853

� 

---

I 
I 
I 
I 
I 
I 
I 
: 2191 

2191 

I """ 
! __ AJ®�"' 
'-- � 151630 

7002 r·,.. 

� ( ,">,"·\, - - - � I ,•,. '::I 't / ,f\ -� If 7002 

: -A'x- -l "'· � :: "" J - ';• ..... ..J,r .. , r1 
�174455 

_I - I I II 
151630 

- ''-... �-- 1\, ' !• " 
'• 

I 
�®�� 

·---·-.. , '-' !; e:v-
: '• . '• 

"' ®- ··.. �� ',,,-! ··� 

. '• ' 
't 2191 i /i 

REF. 158557 ! /; 
SEE FIG. 3 

' ., ' '• '· .......... _jv 

F I GURE 4. CENTER PLATE 

II 
/

158508 (Early Design} 

CDThe 174455 Feed Pawl replaces the 158508 Feed 
Pawl which is no longer available. 

®Peculiar to 8 Level Units. 

Page 5 



SECTION 573-127-802 

Page 6 

2669 34432 

\ I 
� ®®i 

I i 
I 
1.' 

158M� 0vv 

151152-f 
--- ® �110743 

: 
I 158556--

///�'/ @_:;--� . 

i 
151103 : 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

1 
: 

/ 158786 
I 

I / 

I 

---� 
/

/ 150923 \ 
I 

r I 

/ 

I 

I I 
// 152441 I ® 

I 

�I I 
/ G) 

158829 I I 
/ __ , I 1\\ !j 

I 

1 I / I 
� · 

I 

<Dl7077�6
· 
.. � : lii)\!l 

· •  1 ----- 119652 
I 

: 

I 

--
I 

I 

112626 
110743 \. 151152 \. 

I "• . 

:_1) i- ,,
-�

,--�:-.--® 
- �:-- -� ,)) REF. 161482 

�® 
REF. 158557 
SEE FIG. 3 

112626 2669 

\ (� 
® 

J 

f-�]1 
I I 
I I 
I I 
I I 
I I 
I L.----

/SEE FIG. 13 

� )--� J _�:;·-
.......... .,'/, 

""··· ..•.. 

_·:P'o.::::.�}/) 

11;;,1111 
158832 

11111111:1 

�
-1 i:·:��;�: 158834 ""'

, 
I 1 ------- \ ]50 

1250]] � 
I 1 ----- . 507 /1(j/) ' 

34432 I I - . 

: ,- / 

110743 

150048 ----L_ l,, �-a___ f � 152893 

g 1 

161149 � ', 1, ! 150048 
-

-- 158848 
� 161148 

158849 --
. 

-

FI GURE 5. SENSING MECHANI SM 

<DThe 170776 Eccentric Shaft is 
used on units equipped with the 
170763 Cam Sleeve. (See Fig 8) 

@Peculiar to 8 Level Units. 

� 

) 

�) 

''). ·r 

·>-·""$:· 

,) 

�J 



( 

( 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-127-802 

158786 

95378 158805 \ 150923 

158819 
REF· 60669 

�\ �)/ �� 
7002 ._,J � J @I f! 

2191 \ ' �---� � I I 119652 

3598 \ 158526-------
l 

6 
152441 

� -------t-1 1 807 -I 

@ \!> @I' 
' _J 

-� .. 

""'A 
® ©:l � - 90752 

©:l ' I � I I ; 
REF' 158536 

REF· 90752 !?"�'\ -��Jl 

158812---

Early Design Ports 

The 158810 Latch Boil, 158812 Pusher Bail & 
158819 Pivot Shaft ore no longer available. 
Orders received for these parts will be filled 
with a 164568 Modification Kit to provide field 
re placement for Latch Boil, Pusher Boil and Shaft. 

REF. 161482 
SEE FIG. 13 

151800 ), -\ 110743 ,.,"""':; -----
'··.\--:..::: I r� .q";"·:-:-..

. 
'-, 

�\ � � 
.y <'- '::!. 

. 
\., 

', 
®J-� ' ,,, .. \ ' ® A! "-;( ---,, fl 

·�.:: ', 
� ':f ' ., ' :r·�.. .'f > 125011 "'-\� J �\ 

! �� 119648 lljff � REF. 158557 : 
SEE FIG.3 

158852 / -
150923 158852 _, , _} SEE FIG, 4 

- -

','- __ __ _
___ _ 

150923 158786 

152441 \ I 
\ GA �- ---

� ® � � '·,, 
119652 � "' 

t_!.. 

_> 

-- 0161325 
152441 

150923 \ 
158786 \ \ � 

_, r® ® @I / i � i ------ 119652 
90752\ 01 , \ H.�--� 

�
-� : • -®161326 

�� 158522 

- - - - -
"-0 161 328 £./ �

�®16MM 
�'',,,. 

158542 '_::, � - -
�---\ '

---,,, 
160596 ', ,_-

""<���' '��',":::.��� 
� ' 

"' ' 

-- - ' ,��
� 

-- ��< - - - -
-

- -- � \ 
_ � ______ 1 

158527 -
119648 @ Peculiar to 8 Level Units, 

Q)The 160646 Sensing Pin is used with 
rhe 160645 Tope Guide Plate & 
160647 Tope Lid. (See Fig. 2) 

0 164568 Modification Kit to provide 
the field with replacements 
for Latch Boil, Pusher Boil 
and Shaft, 

FIGURE 6. BAILS 

Page 7 



SECTION 573-127-802 

Page 8 

----

eP ,� ""tl I /�-:.\ \ �· \ �� a 
. � 

151630 
c-\I!J- -\\� �II'>\ � ®i!J . I 

I 
\ 

: ! � \) 
• : . J 

' 

...__ " � � '  

1588 I 

158850 I 

,,,, 

\ : ' 
' 

1516 ,,._, -� 

• ' ' 
' 

@ ©J � '\, . 

95 ' 

� " , ., . .,.,•r 
ill>" •""" , / 1 20570 1 

� �"'---� 

I I � 

731 

'- 2191 � s"'. 158557 ',.,, 3640 '0J! 
: 

75 
EE "G 3 

I 

2539 

. 
' 
I 
I 
I - � 

__ ... -------·························· 

� 
154694 

�-� 

� 

I 
I 
I 

150044 : 
����� 

-- -- -

158797 /150040 
REF. 158822 

·. 21911 . 151722 
CD CD151632 

I 

-._I , , 
&J 

I 

1 
�� .� 163012 15433

.·

5 \�.��t---� • ((), .lOCI , - -� @,£{) \ SEE "G. 12 i'l> 
I 2539 

7002 I 

' 
2191 

,' \ ' • .-® 

I . 
2191 I ' 

1\ 

. • - - -- - -y � I 

\ 
'.5.- - - -- I 

: : . . . 
I -

l' . - _, . 
-

(j)"" 

I 
@ 
� \ II 

- - �-� 

i �· c . -.�· : ® ·?'J �\ "158847 73175 

�- Jt I 159341 

FIGURE 7. S ENSING SHAFT (1 HERTZ) 

CD Peculiar to Multiple Mounted Unit. 

'� 

, 

) 

) 

) 

.. � 

.J 



(' 

( 

( 

( 

( 

( 
( 

ISS 1, SECTION 573-127-802 

I 
I 

158551 (7.42) 
158596 (7.00) �159241 (7. 42) 

151631 2191 158788 

� 64110 (11. 00)" 
707 63 (7. 42) 

174229 (7 00 

159341 158795 

176565 9 42
1 

\ \15879-4 120824 
178766 (7:50\ 

\ \ 
\ L307238 (7. OO) . • 1Ql--: \ I �I ; 

@- I 
eP I I) I 

� ® ' : : ;,  
'151630 L--'""' � � ®� () , 

158850 i 
II) 

'd!Jj) � 
158895 ' ' 

@ II) 1\, 2191'
,_ 

, _>"'' REF, 158557 
o-,:. : : i 

\ \ 1512<6 \JP 0 · · · · · SEE FIG, 3 
/1111' \ 0. _- 120870 I 

73175 "'-

158926 3640 ' 
' 

2539 
151631 

' __ : 
---------

--
--

-- -
---

---

-
"0;;8553 (5-11/32" LONG� 
0158837 (6-5/16" LONG) )� I 

I 
I 
I 
I 

SEE NUMBER 
STAMPED ON 
SLEEVE 

\_-_G1LJI_...-
--- -- -----;;;, ' ;,;;,�- --------

----- -- I \ 

r-

r • 151346 

I -----------

�----� C@ 

: 
1511847 ----------' 

1 

1 
151658-

I 
15"97 1500<0 

I"� : - 'I ' ' 2191 'fl 

I \ / 

1 '' 1 I 1 
-

"" 

: 2191 
l 1/ i : ' 

'" l 51638 

1 '/ ';63012 154335 ( '[1. 1 ,-·' \� �-
1 

� @12191 \ ,. \ •! I �-41[\ll.i]) -

� @' (\o \ � �>-.j\�\ "- , Ol 1588BO i 
1 

_ _ J:l\ J  \ 
06835 156226 

_@� 

\ 
2191 

�- .. 
E FIG. 12 

. 

159341 ��- 158822 

®Peculiar to 8 Level U nits 
Q) Used for 7. 50 Unit Code 
0 Part of Reperforator Transmitter Set 
@Part of Automatic Send-Recieve Set 
@Used when Unit is Self-Contained 
®The 159241 Distributor Cam Sleeve 

replaces the 158842 Distributor C am 
Sleeve which is no longer available. 

F I GUR E 8. OI S T R IIlUTOR SHA F T  (1 HE RTZ) 

Page 9 



SECTION 573-127-802 

' I I 

15892(6257� 

-w�-
1 

I I 

C;• 
�·�_j �·'. ) 20870 : 

� \lll -
7 

I 

'f:]r I 
j 

I 

/ 158895 
_ _ ) 

158926 3640 
---

--

---� 

�----\..� 
I 
I 
I 
I 
I 
I 
�
---

-\ _ _)
� 

j 

151736 150014 150043 

J 150029 ""' 

� 
150027 � " """ �· 

150830 
" ij 1 ' - � 

""' "' 
�� , . cc •; . • < · " 

I - 'i'� - �--, (&)� �-__ -�-'!- �ff: . ···��
-- . g 

1 

I -_/) � • �· • � 
I �) � 

I I i}<!lfJ \j' --- - ' I 

/ � 

I I 

I 1 -
-

'"-- /' 
\ 

I 

"" I � _n 

,.._ "( I 50044 150241 

no"' , r � . ' 

' · 

' 
: ' ll 

"" " 
150841 

" ' 

fJ1i" " C0( . '..._ 
15173( I 50034

_ 
• • • _ _ ••• • • • - ". 

----------
158847 <D 

I 42823 
158182 -- -------- -

151737 ,----- - TI 150040 
" 73175 

/ -/fc-
. � 

· 1"/ 

2191 --------- 159341 �� 
� 

� )  
c· , � 

l 
.'C� i \1 

.. • :J,J ' 

�? �\-
I �-� 7 {�j\. ' · I ' ®-@, 

: t�,_ ��c '' J � S '� �» "" 

l 

. i ', \ ,. • 

2539 

··p 'I ----8 I I 
"�- � ---- � : /--- / �-®� 

0 

I �153537 
151658 

I 58797 I 58796 
2191 ® 'il�l 9' 

156226 _ / 
Ref Ge 

@/ 
/ · or 

<DUsed on Sensing Shaft 
0Used on Distributor Shaft 

FIGURE 9. 

0151638 � : - f/·!'?f'{2
·. 

10\ ttl , - --r-J, 
0 

\ ; .; 7�:'� 
2191 

\ ,., { __ _, 

@ ' 
'-,).-:;�� � ' 
- ' , ® c;;;.dJ 

-� .. .,-': : ,:--- 0" 
- --- _;.-/ 

151346 

SENSII'-IG AND DISTRIBUTOR SHAFTS (2 HERTZ) 

*"' 
c') 

') 

) 

)-'-

�) 

;�-J 



( 

( 

( 

( 

( 

\ 

( 

ISS 1, SECTION 573-127-802 

158896 

125011 � \t: a\ -----l 158762 
3640 __ ------------- 1 

- - -- - I ---- r.�v-- ,
- '£)1 -.:: -- I 1 

151152 ---� �� 
\ rv -

1 \ : i 
/ 158760 � /\ : I 

/ / 3640 93356 --r)\ 3870 : 
� / 

/ 2034 \'J.) I 

{§) / 
I I 

@ I 

"'--, 

__.. I I 

I 
I 
I 

-l 
I 
I _/ 152893 

151630 
2191 

I 151610 \ 
�.@)�&ft � 

REF. 158822 
SEE FIG. 12 

� __.-V 3640 
� �  

@ � 2034 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

I 
�----� 

I 
I 
I 
I 

@, I, "�,, �@ - 158757 

l (} � � 151632 
86079 �-- ', , @---- 2191 , 

, 161837 � e 
@) ' ® ",, 158751 -;;;;! 

158758 

" ' 

0 --- 91198 
'

",,, 

�- 160455 

q 158753 

f\\J� �-- I �,I i I 2191 151610 : 
151630 

10) - - 1 

� � ---------- 2191 

151630 
- ' \ 

t � ®\ � y �2191 

125015 
__ , 

I 
I 
I 
L-� 

I 2191 
� 

\ 151722 

)� I� 
I 

illl/119649 
�193567 -{257M � ---f® 7 634 263M ' � l® 55090 

®----3640 �--------- 151737 \ 
119649 @;-121125 \ 1® 105028 l_Q)153575 

158763-

• @ 
li . 

-252M . 156501 
\ 

2
t 
®-" � E arly Design 

Without Locking Device 

I �=-- "l' ..W164929 

Note: These parts are peculiar to both the sensing 
and distributor clutch trip mechanisms. 

F IGURE 1 0. 

CD 164930 M odification Kit to provide protection 
for Contacts on M ulti-Contact Transmitted Transmitter 
Distributor Units (5985S) 

®Used on 1 Hertz Units 
@Used on 2 Hertz Units 

CLUTCH TRIP M E CHANISM 

Poue 11 



SECTION 573-127-802 

159738 
�-

""' 

REF. 158560 �---1 SEE FIG.12 

152893 � \ 
" 

125011 \ I "" 

-:��.<"--:.::::;;� ' .. �;.1)----

II 0 7 43 

: 
("o,.. r. 

3599 \ � '-A II 9649 ' 
" \ ,:'k /' ��� 

160558 c' 

' , "<Jc) '·-.. .., 

' 
'--

·-- " ., \ il -�� I r:_-, , ____ ,,;; -,•,.._ 

®.@1-'' 
' : 160549 

'\ 1'1d. 

� 
"" I � ', - - --- 1 _..., 17:\li'l\� •• -!_�j' 

I 
1 .... - �· II\ - -0 'B' '-$ 

' -� ' 

' �  " 

' 
---- � 

. ' " 

, .. -� - - -- ---- • -

- "" 
700>-.: 3598 /�-/-�--- 1 � 114107 

160556 � 
21

1
91 

1 I U / 119649 

119649 

� '{',/ / 
,60557 

r - --- - : '!I 

_ __ @J � 

' , 
C- -· - - --0'!1 '60ss' 0 

� 

/ � �
---(@ 

� 

� 
112633 

/ -� ' � ISC722 

151631 

l--
�� I� ' 

l 11 9649 : 

1 58502 

I 
1 

: 
___ ____ ; 

160552 
�----� : , ,, ,, '-' n�,��, I 

, . :._,� ·'.� I 

1 './-#J:,', ,.,__ --�-:�.. ___ J 

2191 w/7002 v Q)160401 

.. � ... ;-.: ·:;·:·, , , 1< )��· .... 

-
·.:·��;�)·/-

� .... ::�;��:�� 
REF· 160545 
SEE FIG. 4 T / <D 86959 Gl82548 

�-// ��� �0 I @....:? OJ 
I 

Q)_ : / ', /<:··... G) 1 60593 : ,..-:: - -: �� .... ' :'): I I __ ,._ '• 
(: r'-;:'(1(:.\,-::': �� {j

_ 
� :�_, )J :."..) ..,� t .. '·, '.? --:,,,-'<::>

�

F
.
161482 

SEE FIG. 13 

Poe�e 12 

G) 160399 

Q)160593 

G) 3640 

G) 160400 Contact Assembly 

F IGURE 11. SWITCH PLATE 

"1 
.,. . �_, 

) 

') 

.. ,) 

) 
,,) 



( 

( 

f 

( 

( 

( 

( 

w�0151692 0160562 �085318 
�� 

ISS 1, SECTION 573-127-802 
----, 

� '
,,

, 151152 
t-158859 · 

I 
�I 

0 : 
>- " �  --- ®�085318 
� �  � - '. 0162355 

�219�1 ,, 

I 110743 
� @� 

� ·  -�er' l c  160566 
160565--

cc ................. ----- ...... e• ---�� ', - �125011 

90436 01587911 

I @ _-110743 
I ®_- EARLY DESIGN PARTS 

: �-152893 
I 

0162354 
/ 

110743 152893 125011 1 1 

-® �_(<D151630 � � 151631 
2191 

\ �� r� 158789 
I 
I 85318 I : 104451 \ 
: \ � � � I 
1 11\lo. � � I I f'M � I 

I ��1\ \ : 

I --1 � \ � I -"i'l. I 

151630 

l 
--i 
2191 

\ 163011)� 
0 158790}-" (\\11 "" � 163363 � '  "'� 

158792 \ �· (/0 - ._,
. 
��J : 85559 3595 : ® ----- I :t\ . -' r<'l>. �-- 151632 I 

- I � - � I 
l ---

-
�\ �2191 �_) 

��;- � rT'\ � 
. 

�1---
---
-� 

""' _../� 72522 
7V't36 _../ �------- -

�---
� 

---· 

REF. 161482 
SEE FIG. 13 

'\1--' 2191 I I ., I 
158576 . ��J 

ff\ � ·I A........._( 151632 1'lJ �1 -� �� �CD 153538 
\ 2191 
158561 

C'l-��-�� 102092 : 
7002 

�� "@I- � ·· .
. 
---

.............. 158554 151630-� \ -158560 
2191 151632"' I�-� I �� --....._158561 

FIGU R E  1 2. R EA R  PLATE 

CD used on Multiple Mounted Units 0 Used with 158792 Spacer 0 159313 Resevoir Assembly 

Page 1 3 



SECTION 573-127-802 

Pac3e 14 

,_151632 
� ----2191 
®--7002 ·� 119648 : I 

� 

6) i 

'\ 
"" /11� 7979�1 Auxil. C.) : 

� 119648 -158779 ---
� 158778 

� 

�----- - .,..----__158780 ...... 
... i �""'- I ', 84575 : 

<��;��::�> 
--- i 

I 
I 
I 
I 

j 
<D156887-� 

<D2669-@ 
158771 --

--
REF. 158822 
SEE FIG. 12 

2191 3598 
'T"'�, 

7002 \ I 
" ' \ I 

l_--
-- 1 

I 
I --1 ,_-

I =��j�===��%-�:> 
t · r N� -..j I \ 

I 2191 158859 
<D 162470 

I 

�- -----

A 
<D 158581 � 

61085�' � 
98726/, 

----

2539-� <D161482 

Jii---.- (158566 ("A"=. 157) 
��158581 ("A"= .062) 

®-110743 �--158588 
- ', "" "" � 

LL', 
158587--=-� 

' ------- ® : 
',, -----110743_/ I 

® 131 099 �- 158588 /�I i 
®158602 /' ® 158602 @-- 61085 

I 

98726--1 

FIGURE 1 3. MAIN CASTING 

HAll 

CDPart af 178171 Modification Kit, ta 
replace aid style base casting, also 
see fig. 14. 

® 158616 Cable Assembly 
®158617 Cable Assembly 

'"�) 

'') 

) 

) 

,) 

,,) 

�J 



( 

( 

( 

( 

( 

( 

( 

131099 

I $9) 
110743 

/8832 

98832 
151693 I 158768 

-

� 158768 

I � 1 __ _ 

155752 \ 
� 

ISS 1, SECTION 573-127-802 

. 
t----- 158602 

/� �""--- - � 158528 �y 
61085 

)
wn' 

'� 2191 JB ------<[)',, cf8:.. I 8330 ', <,, 
" � 1 " " 

158770 -------� '' ,, , ''®, _--> ' ',,_ " '@ - " 

' � 
' , 

110743 ', 

""oo �'-- , ', ,, -, 1 """ '> 
151721 ',, ' 

'@r&f _____ __ """'I , "' -�.:£\ ____ ��� - 7002 "b "i� �-- ', 
158882 

165027 

- - t",;;:::::::::(''t;- --® 
<.-:.. ............. 

- ! 'H .. >:{; 
158781 ' }, .:·. · ··· ··· q 

� 
""""'"� ... -

· :( : 
�J. 

158883- � "'""""'"""""" .. ill ·('···'·•"'"'''' 
i.;j\., .... ·iii;

··· 
,,;;;;;;;;;;;."" ""-� • ' ·:... '""''"11.:;:::"" ""-.... , . 

REF. 161482 
'•1 

SEE FIG· 13 l 

FIGUR E 1 4. DISTRIBUTOR BLOCK 

CD Part of 178171 Modification Kit, to 
replace old style base costing, also 
see fig. 13. 

Page 15 



SECTION 573-127-802 

Page 16 

151687 

� 

155724 

I 159094. 
159078 I 

�' '�-:.'� 1'1 
' / 158887 ®----�\< ·:�--..1 

/
155725 

_L 0489 � �',, 159095 R337 

12 

{!!'•,,�>- __L ' ::-T 
110743 \ ' ,<<:� �484 158888 -�--' 

\ I - --
""" 

193784\ \93792 
(UPPER) 

159095 
(LOWER) 

A�.\,\.· .. , . . . 
·· . . .. REF

. 
161482 

)' 
, ·. /

SEE FIG.13 

'1 t '  �-... 
··-. ........... \::: f��� -:t'" 

��r-
1 

158874 -- � : 

155549 i 158868 159 -

121790\ 219\��
-

-t-�--0 \ 804\ i �� �-: t:.?l 

� @\?J Ill) • 
ij 

� � � � - � 

��"�90/- -� J [ � ""'158854 I \ 
3598 - ---- I � -� �- " 

-- -------><@�----�-\i -
-1 }�--'�r-r-_ --158869 2191 3598 

r 7002 / /: I-�� I ' I:: " �-----

®----- 2191 @- �-- / tP-·�
� 

"'- 2191 I I I 
: 

� 
I 

I �-� I � 151631 3598 2191 : 11964/ 
I 

158853 
I 
I 
I 

7002 I 

151722
219\ 1 0. d"' �-@-®-- oa � $ \ @.:::: 7002 

158870 J!,.____ 2191 151722 

FI GUR E 1 5. S TO R ING SW I TCH AND MOUNTING COMPO NENTS (5 L EVEL) 

') 

') 

�) 

) 

) . 

.,_,) 

) !:}&' 



( 

( 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-127-802 

�151631 

2191--- �\� --= 
7002� ' 

. ------- - �i'-, 
:-u..------ - ...-,:. � � ,..._ __r···;·--:--�:;;, " : r";.\ �'�j \,� .... :=:::{�:: ;;-;-.') f --, �'� � 
,.., - ,. -,�,. \ • . ',.0"',-:---1 

@-2191 

161922--- -� 

'ro rf' t � I _)1 ,,>,· \-' 
,.-�.� 1\ - t<C" '•· ,... -- ' \\IS,�-.... _) 1�-( ..,."\ 

�"', \·..!·\;�-r � - L .,__r.�·), __ REF. 161482 
® \ 'J �> --'--\ ' 

', �,,.!(-- ,�'' ' �-J SEE FIG. 13 
':..;!;_; __ ,.... -

315764 
I -

161923-- � ; -� J ~ 2191 
\ 

---® 
I L-- ..---' 2191--® 

15163o--J1 

70072 --@ 
42827 -Jl 

w-151722 
�-2191 

~ .. 
151630 " r /2191 

1 CD315765 /�®- \ 
�,/ (!f}�l72061 : Wr::;, '- I ------- \:V _ ::-v- --- - -- I 7002 ' .

· 
I 

170956- •,"· ' � -I <t> , .l -® �- ... 7002 
I ' 

(3)®-
/ 3598 

I 

---� 2191� 170955------ ·, 151630� --- -- - I 
-170731 170732\ 

-
- - - ': _' 

.�-- . �. C.:•' ....... ___ 
'

-. 

2191, � 'fl 
- �- - '-' - - - ® - r _, 

� 3598l "l _ @ ® � lil --
158868----= 

' 
151722- 'f:Jr � ' '- � ------.. � --- -74807-� . ,· - '- . . • -"' � � - -

2669�-:::@- - - -_--__'- ' .c- -w--o:-\1)· "· 11964
_
8 � -158853_- --

151722----9>?' ,�"170733 ':'>--:y . . '' -� {170951 

ll " -

, - , "' .g-
' . 

.6:; 

-® -- '\) ... '- " . ' . ' . . -158869 2191 @ 
_ - -

'- I ' 111, Ill -
@ -2669 _ -

.

119648

. 

�170953 I' 11J.-� : 
.

· ��-151714 
74807j �I 

. ! 
? 

I 
I ®-7002 

---170954 
-- ' 

L2191 

®-2191 
J1-151722 CD315766 Modification Kit to provide Covers 

for the transfer type storing switch assembly 
on double shaft Transmitter Distributors. 

FIGUR E 16. S T ORING SWITCH MOUNTING COMPO NENTS (8 LEVEL) 

Page 17 



SECTION 573-127-802 

®,---� 160590 

82548-� ®-t-158816 
82547-� 

------
160647 160403---l �-160593 179384-�e 

82547- � � 0 
� -158816 

160593-� 
82548-� 

,, "-- -

---158899 

IS..-� 

(·', ®.-e,��--» ,;;;.,,_,� ... � ,. ,..,.. _,.. ... -1\'1�1 I <:il � y'"" � I ,. j;,;- -� ·� "' 

(�� 
Jl;if-- ,..., 

- ��� ;;,, _ - -t �(11. ,� --, �- ,-..11 I .J �� �IliA �� � � _:;,'-- .--�..-;) �:/ \ ""'r.. - - -- -\ / 

� 
� ,...tll l"cr; �� ,, ' 

, ..L :;y::; '!11 \\- '"' � " \.- �.....:, \ 
' "J- I> 1'---

\ ''"'"-) - ��,, ' -�__;;, � !""-\',.'\ ', �� '-!f\ � .... --!I " , c.ilt \\ I ''' 1' '- .y-& ' fl" -i II " ,..�� 12501 J.... -." ',,_� 3} ,,--:I " ";-:,� ....... '.r�l\� jl ..... /-@ ·� .J II I ' 3599--·�@ '� II I 

'
, 

- \!.Jt/ .. ,, I ' / 1 " ' 125011, 110743 : :: : ', 110743,.' I II 1 '- , @@ -----1 II .,....-, ' eP -REF 158557 I J/ I �--159868 '- ---...,151737 - � -�.-;:..-SEE.FIG. 3 \' J! 1--

�',, • "',.,.;:::.-.::::::...-
........., 

�,\- ...... ' ........ - ',J1 
� 

155� 
� 

� - � --1'� �-- � 
I 160593-;.iN-160404 
I � 
I � 
1 �� 82547 
174728- 8 

: � • -179384 82547- � 
I � 

: 74728-�-158816 
I � 

�-82547 
311094-0 
110743-�-41732 

1-156874 

1 60646 /il - c\ r.UJ 

FI GURE 1 7 . 163630 MODIFICATIO N KIT TO PROVIDE TAPE LID SWITCH 

Page 1 8 

,�, 

) 

') 

) 

) 

) 

) "t· 



( 

( 

( 

( 

( 

( 
( 

151637 - w 3640-@ 
w --151692 @.,..-----2191 

125011 ® ®-7002 
- � 

I 

�-- 136448 
�

135003 
I 

I 
- _.+ - - '-

-
l- � -...,_ " :;!_,.. - - -� X REF. 161581 

� 1 ' , '-::., ,j 
SEE FI G. 20 ,, 

"� 
J, 

' ,, 
' 

' 
,, 

' 

< 

REF. 158521 � - -�- ;;:-__:-' ,_;c.;_; 

SEE FIG. 1 
=-·,c-

\,.;:---
-

----

ISS 1, SECTION 573-127-802 

FI GUR E 1 8. 1 62592  MOD I F ICATION K IT TO PROVI DE TA PE DE FLEC TOR 

" �  )\� 

�
8
�--------, 

' , ID 

\ ' ��� ' � 

I 

' ' 156782 - � l '"> 93587 -\' _ - , ��Ki:', 1 2191-------.. (;;\ - - - � @�/ _-( 151630 -� er'/@ 

151630 _} 2191 
·�& '\' 12501i'\ 

\ @ )' 
� �" 

I \_ 3599 

I 
� 125011 @-110743 ®-3599 110743 

161582 
' 

I @-84579 

FIGUR E 1 9. 1 61 5 8 5  MODIFICATI ON KIT TO PROVIDE A DUMMY UNIT FOR MULTIPLE MOUNTIN G BA S E S 

Page 19 



SECTION 573-127-802 

f 
151692 

1615 '{-, •,, 

'-� 
'·� � REF. 2191 �02/ 161560----l_a: , .. ;:. �-1�1632 I @�: 1 58822 161596 

/- t) I 1 51 631" 
REF, 

- , , C!ii'J• 
SEE FIG. 12"-��::- . T _I ��-.---1\ _(� I ',,-

1- 70021 ' -1.0 -.:., ,!-{1 -'!. 
@- I , ,,,, -.::J ' / II @-�191' \'JJ I REF. 2191 \ ,, :: @/.3598 7002 / � •,,, :_\, II - -1 I - � I 

I I I I • " tl , ,I 1 ���- el·l ® 153538 
•1 ''.; II 

�- '•:•\ 1 i\'' , _;I 
REF. 158561 \ •:, REF. 1586g SEE FIG. 12 I ,, SEE FIG. \ .:,' / 

66 ..•.•• 
74014-v ��., .. J:Jo,<:•),"., .. ,,�EF, 158581 '. .. " / �-"-· I , • ,... .�'''"'\\ L \:) 

2191 ····• . ; , •• \c_.. ... 1\' ,. � (Zr �. : ;:�, ... (,�: • : :::1:�;L 
*42827 

/ *70072 
""'0�(· 

'") ·.• I; . -,_.. . \ '• ·• \ �/ 1r, • I 1 ••••••• • 
1\�\ �v·' ····!. ', 1 ;;.�·;::�,\ ..•• ,. ... ::- 1 ,·'·r( .. r�.'\·.w\ __ REF. 161482 

·-· '•, ' -' ,. ··· • I·· . I .1- --· · - .  I 
SEE F I G 13 

I •• .. .. , '•,, ' '\ I I I I ··- '·.--·. •. •. •. 
----· 

. 

\\ '·' ' ' .•.. ······-·-··-·-, -��--- --- · ..... 
I 

\\ -- ·•\i·" \, ·- - --· ..... -· \ t'·Y .....
.... �.-··' 

' ,�;:.:::::��J�:�:A!f�j�·, ' : � ,:'",�·;'·""' '--REF . 161594 '1' 

I '• �\1 I I 
R 

I '······"' 
. I REF. DISTRI:ur�658 

1 151630 I SHAFT 
/

R�E F 2191 2191 w/ :{ 11;<_.0����� � ___ 151630 
' SEE ABOVE I 

' 

I 
I 

2669-8 
151723-Jl 

I 
1; -

@�2191 I ;�� r.:'1. � � -�.Q} •,> I {" •\ -
®-7002 1 �"-' 1• 1615� ; . , 1 @�_t.J - �162034 � � I -� 01319047 <t>- I � I ""<&""' 
: · 

-
I 161589 

- @,.....2669 w-151724 

@, 
@- 2669 

_..,., 112626 �- 34432 I .J 

161483 

Note 1. 161587 Modification Kit is used when Transmitter 
Distributors operate ot c common speed end 17 4067 

Modification Kit is used when Transmitter Distributor 
operates at independent speeds. 

Note 2, Ports marked "R ef." or with en asterisk (*) ere not 
included in the Modificotion Kits, Asterisked 
items ere of c later design then those previously 
used on the Units end ere required when modifying 
en earlier design Transmitter Distributor fer 

Multiple Mounting. ®Peculiar to 161587 Modification Kit. S ee Note 1. 
(i) Peculiar to 174067 Modification Kit. S ee Note 1. 

FI G URE 2 0. 16 15 8 7  AND 1 7 4 0 6 7  MODIFICATION KITS TO ADAPT A 
TR ANSMITTE R DIS TR I B UTOR FOR MULTIPLE MOUNTIN G 

Page 20 

., 

) 

,.,_. I' 

:) 

,) 

) 

-� ,,�� 



( 

( 

( 

( 

( 

( 

( 

Port 
Number 

252M 
257M 
263M 

2034 
2191 

2539 
2669 
3595 
3598 

3599 

3606 
3640 

3870 
6807 
6835 
7002 

7634 
8330 

34432 
41675 
41732 
42823 
42827 
55090 
60669 
61085 
70072 
70388 
70878 
72522 
73175 
74014 
74728 
74807 
76275 
80755 
81895 
82547 
82548 
84575 
84579 
85318 
85559 
86079 
86959 
87402 
90436 
90752 
90789 
91198 
93356 
93587 
95378 
98726 
98832 

102092 
104451 
104751 
105028 
11G334 
110437 

Description and 
Page Number 

Coil, Magnet 11 
Coil, Magnet 11 
Coi I, Magnet 11 
Washer, Flat 11 
Washer, Lock 2, 4, 5, 7, 8, 
9 to 17, 19, 20 
Nut, 318-32 Hex 8, 9, 16, 14 
Washer, Lock 6, 14, 17, 20 
Nut, 114-32 Hex 13 
Nut, 6-40 Hex 2, 4, 7, 12, 
14, 16, 17, 20 
Nut, 4-40 Hex 2, 3, 12, 18, 
19 
Nut, 6-40 Hex 5 
Washer, Lock 8, 9, 10, 11, 
12, 19 
Spring 11 
Screw, 6-40 Set 7 
Washer, Flat 9 
Washer, Flat 2, 5, 7, 8, 12, 
13, 14 to 17, 19, 20 
Spring 11 
Washer, Flat 15 
Washer, Flat 6, 20 
Washer, Flat 3, 5 
Plate, Clomp 4, 18 
Washer, Flat 8, 9, 10 
Screw, 3-48 x 114 Fil 17, 20 
Spring 11 
Spring 7 

Washer, Lock 14, 15 
Washer, Lock 17, 20 
Spring 5 
Spring 3 
Wick, Felt 13 
Washer, Lock 8, 9, 10 
Screw, 10-32 x 3/4 Hex 20 
Terminal, Contact 18 
Nut, 10-3'2 Shoulder Hex 17 
Pollet, Type 4 
Bushing, Insulating 4 
Post, Spring 5 
Insulator, .094" Thk 4, 12, 18 
I nsulotor, . 062" Thk 4, 12, 18 
Spring 6, 14 
Washer, Flat 19 
Washer, Leather 13 
Washer, Flat 13 
Washer, Felt 11 
Bushing, Insulating 12 
Spring 5 
Wick, Felt 13 
Washer, Felt 7 
Washer, Flat 4 
Wick, Felt 11 
Washer, Felt 11 
Washer, Flat 4, 19 
Spring 7 
Screw, 3-48 x 1 I 4 Fil 14 
Screw, 4-40 x 11116 Fil 15 
Screw, 6-40 x 1-17132 Rd 13 
Washer, Lock 13 
Spring 3 
Wick, Felt 11 
Screw, 4-40 Shoulder 5 
Spring 18 

NUMERICAL INDEX (Continued) 

Part 
Number 

110743 

111342 
112626 
112631 
112633 
114.107 
115221 
119647 
119648 

119649 
119650 
119651 
119652 
119653 
120489 
120824 
120870 
121125 
121244 
121248 
121790 
125011 

125015 
125802 
131099 

135003 
136448 
144775 
144852 
144853 
144919 
144944 
145347 
150013 
150014 
150026 
150027 
150029 
150034 
150040 
150043 
150044 
150048 
150241 
150507 
150830 
150841 
150923 
151103 
151152 

151246 
151346 
151395 
151610 
151630 

151631 

151632 

151637 

Description and 
Page Number 

Washer, Lock 2 to 10, 12 to 16, 
18, 19 
Spring 5 
Nut, 10-32 Hex 6, 20 
Spring 7 
Spring wiWkk 12 
Spring 12 
Washer, Felt 4 
Ring, Retaining 3, 5 
Ring, Retaining 3, 7, 14, 16, 
17 
Ring, Retaini�g 3, 11, 12 
Ring, Retaining 5 
Ring, Retaining 3 
Ring, Retaining 3, 6, 7 
Ring, Retaining 5, 11 
Spacer, .052" Thk 5,16 
Washer, Felt 8, 9, 10 
Wick, Felt 8, 9, 10 
Washer, Spring 11 
Clamp, 1 I 4 ID Cable 4 
Clamp, 112 ID Cable 4 
Screw, 6-40 x 1-718 Hex 16 
Washer, Flat 2, 3, 4, 6, 7, 
11, 12, 13, 15, 18, 19 
Washer, Flat 4, 11 
Washer, Flat 4 
Terminal, 518" Lg 11, 14, 15, 
20 
Deflector, Tape 19 
Spring, Flat 19 
Bail, Switch 5 
Pin, Tope Out 7 
Guide 6 
Lid, Tope 3 
Plate 3 
Boil 3 
Disk, Adjusting 8, 9 
Disk', Adjusting 10 
Lever, S lioe Release 8, 9 
Lever, Shoe Release 10 
Wick, Felt 8, 9, 10 
Disk, 2 Stop Clutch 10 
Screw,6-40 x518Fil 8, 9,10 
Shoe, Secondary Clutch 8 to 10 
Shoe, Primary Clutch 8 to 10 
Spring 6 
Sp,.ring 8 to 10 
Spring 6. 
Bushing, Shoulder 10 
Bearing 10 
Washer, Felt 6, 7 
Spring 6 
Screw, 4-40 x 3116 Hex 3, 6, 
11' 13 
Washer, Flat 9 
Screw, 6-40 x 3/8 Fil 9, 10 
Spring 3, 5 
Washer, Flat 11 
Screw, 6-40 x 1/4 Hex 4, 5, 
8' 9' 1 1 ' 13' 17' 19' 20 
Screw, 6-40 x 5/16 Hex 4, 
8, 9, 12, 13, 16, 17, 20 
Screw, 6-40 x 318 Hex 4, 8, 
11' 13, 14, 20 
Screw, 4-40 x 114 Fil 19 

Part 
Number 

151638 
151658 

151687 
151688 
151692 

151693 
151714 
151715 
151721 
151722 

151723 
151724 
151728 
151733 
151736 
151737 

151846 
151880 
152441 
152893 

153537 
153538 
153575 
153592 
153619 
153631 

154335 
154694 
155549 
155724 
155725 
155750 

155752 

155754 

156226 
156501 
156549 
156551 
156553 
156554 
156555 
156556 
156558 
156559 
156560 
156561 
156577 
156636 
156647 
156673 
156779 
156782 
156811 
156857 
156874 
156887 
158182 

ISS 1, SECTION 573-127-802 

Description and 
Page Number 

Washer, Spring 9, 10 
Screw, 6-40 x 5/16 Fil 9, 10, 
20 
Screw, 4-40 x 7116 Fil 2, 16 
Screw, 4-40 x 518 Fil 4 
Screw, 6-40 x 3116 Fil 13, 19, 
20 
Screw, 6-40 x 9/16 Fil 15 
Spring 17 
Spring 3 
Screw, 6-40 x 314 Hex 15 
Screw, 6-40 x 3116 Hex 8, 9, 
11, 12, 16, 17 
Screw, 10-32 x 318 Hex 20 
Screw, 10-32 x 518 Hex 20 
Spring 8, 9 
Screw, 4-40 x 9116 Fil 12 
Spring 10 
Screw, 4-40 x 11164 Hex 8, 
9, 10, 11, 18 
Post, Spring 5 
Nut, 4-40 Hex 3, 4, 7, 15 
Washer, Flat 6, 7 
Screw, 4-40 x 1/4 Hex 2, 4, 
5, 6, 11' 12, 13 
Screw, 6-40 x 9132 Hex 10 
Screw, 6-40 x 7116 Hex 13, 20 
Wick, Felt 11 
Cable 18 
Board, Terminal 11 
Network, Spark Suppression 
4, 11 
Screw, 6-40 x 9132 Fil 8, 9 
Disk, Clutch Com 8, 9 
Shield 16 
Strip, Insulating 16 
Plate 16 
Sleeve, 3132 ID x 1 /2" Lg 
Insulating 18 
Sleeve, 5/64 ID x 1 12" Lg 
Insulating 14, 15 
Sleeve, 1116 ID x 1/2" Lg 
Insulating 17, 20 
Hub 9, 10 
Screw, 6-40 x 7132 Fil 11 
Lid, Tape 3 
Guide, Right 3 
Post, Eccentric 3 
Bail 3 
Plunger, Tape Lid 3 
Bracket 2, 3 
Washer, Felt 3 
Post 3 
Bail 3 
Shaft 3 
Roller, Detent Lever 5 
Wheel, Feed 4 
Lever, Start-Stop 3 
Bail w/Stud 3 
Plunger 2 
Nut,6-40 Sp14,19 
Guide, Left 3 
Bai I, Intermediate 5 
Screw, 4-40 x 15/16 Fil 18 
Screw, 10-32 x 9116 Hex 14 
Disk, Clutch Cam 10 

Page 21 



SECTION 573-127-802 

Port 
Number 

158502 
158505 
158506 
158508 
158513 
158514 
158515 
158516 
158517 
158521 
158522 
158526 
158527 
158528 
158529 
158531 
158533 
158535 
158536 
158539 
158540 
158542 
158551 
158552 
158553 
158554 
158555 
158556 
158557 
158559 
158560 
158561 
158566 
158576 
158581 
158583 
158585 
158587 
158588 
158596 
158602 

158616 
158617 
158622 
158625 
158626 
158627 
158715 
158751 
158752 
158753 
158754 
158757 
158758 
158760 
158761 
158762 
158763 
158766 
158767 
158768 
158770 
158771 
158777 
158778 
158779 
158780 

"aqc /2 

Description and 
Page Number 

Plate, Control 12 
Stud 4 
Lever, Detent 5 
Pawl, Feed 5 
Plate, Cover 2 
Plate, Spring 2 
Brocket 2 
Rod 2 
Spring, Compression 2 
Plate, Top 2, 19 
Pin, Sensing 7 
Lever, Feed 7 
Rod, Spring 7 
Spacer, . 312" Thk 15 
Bushing, Guide 5 
Shaft 5 
Bushing, Eccentric 5 
Post 5 
Plate, Center 5, 7 
Post 4 
Post 4, 19 
Spring 7 
Comsleeve, 1 Hertz 9 
Comsleeve 8 
Shaft 9 
Post, Pilot 13 
Gear, 40T 9 
Brocket, Spring 6 
Plate, Front 2, 4, 5 to 9, 18 
Plate, Intermediate 4 
Plate, Intermediate 12, 13 
Bushing 4, 13, 20 
Bushing 14 
Spacer, . 218" Thk 13 
Bushing 14, 20 
Clip, Spring 5 
Post 4 
Plate 14 
Post 14 
Comsleeve, 1 Hertz 9 
Connector, 14 Pt Receptacle 
14, 15 
Coble Assembly 14 
Cob! e Assembly 14 
Deflector 13, 20 
Brocket w/Stud 3 
Brocket wiStuds 3 
Plate w/Studs 3 
Gear, 32T 9 
Plate, Clutch Trip 11 
Lever, Trip 11 
Armature, Magnet 11 
Core, Magnet 11 
Hinge, Mounting 11 
Shaft 11 
Post, Spring 11 
Bail, Armature 11 
Lever, Trip 11 
Brocket 11 
Screw, 6-40 Contact 15 
Guide, Lever 15 
Terminal 15 
Terminal, Spring Holder 15 
Shaft 14 
Holder, Screw 15 
Post, Spring 14 
Lever, Cam Foil ower 14 
Guide 14 

Port 
Number 

158781 
158786 
158788 
158789 
158790 
158791 
158792 
158794 
158795 
158796 
158797 
158805 
158810 
158812 
158816 
158819 
158822 
158829 
158830 
158831 
158832 
158833 
158834 
158837 
158839 
158840 
158842 
158843 
158846 
158847 
158848 
158849 
158850 
158852 
158853 
158854 
158859 
158860 
158868 
158869 
158870 
158873 
158874 
158875 
158880 
158882 
158883 
158887 
158888 
158895 
158896 
158898 
158899 
158900 
158923 
158926 
159078 
159094 
159095 
159241 
159293 
159313 
159341 
159347 
159738 
159800 
159804 
159837 

NUMERICAL INDEX 

Description and 
Page Number 

Rocker, Contact 15 
Roller 6, 7 
Clomp, Bearing 8, 9 

·Plug, Oil Retainer 13 
Stud 13 
Gear, 23T 13 
Spacer, . 083" Thk 13 
Spacer, . 109" Thk 8, 9, 10 
Plate 8, 9, 10 
Gear, 46T 10 
Drum, Clutch 8, 9, 10 
Lever 7 
Boi I, Latch 7 
Boi I, Pusher 7 
Spring, Contact 4, 18 
Shaft, Pivot 7 
Plate, Rear 8, 9, 11, 13, 14,20 
Shaft, Eccentric 6 
Guide 6 
Bail Sensing 6 
Shaft, Eccentric 6 
Lever, Auxiliary 6 
Lever, Latch 6 
Shaft, 6-5/16" Lg 9 
Shaft, 1 Stop Sensing 8 
Shaft, 4-13/16 Lg 10 
Sleeve 9 
Camsleeve, 2 Hertz 10 
Post, Spring 4 
Clomp, Bearing 8, 9, 10 
Lever, Push 6 
Lever, Push 6 
Bearing, Sleeve 8, 9 
Collar, Set 7 
Post, Spring 16, 17 
Slide 16 
Post, Spring 13, 14 
Bar 13 
Post, Stop 16, 17 
Shaft, Eccentric 16, 17 
Guide 16 
Guide 16 
Plate, Front 16 
Plate, Rear 16 
Spring, Compression 9 
Brocket 15 
Spring, Compression 15 
Plate 16 
Plate 16 
Clip 8, 9, 10 
Lever, Latch 11 
Comsleeve 8 
PI ole, Top 18 
Plate 18 
Bearing, Sleeve 10 
Screw, 4-40 x 7132 Hex 8 to 10 
Block, Contact 16 
Plate 16 
Spring 16 
Comsleeve 9 
Arm, Extension 5 
Resevoir Arm 13 
Bearing, Boll 8, 9, 10 
Boil 5 
Spacer, . 019" Thk 5, 12 
Spring 15 
Spring 16 
Gear, 48T 9 

Port 
Number 

159868 
159869 
160398 
160399 
160400 
160401 
160402 
160403 
160404 
160455 
160544 
160545 
160546 
160548 
160549 
160551 
160552 
160556 
160557 
160558 
160562 
160563 
160564 
160565 
160566 
160590 
160591 
160592 
160593 
160594 
160595 
160596 
160645 
160646 
160647 
161148 
161149 
161291 
161325 
161326 
161328 
161349 
161440 
161482 

161483 
161560 
161562 
161565 
161566 
161581 
161582 
161585 
161587 
161589 
161594 
161596 
161837 
161922 
161923 
162034 
162353 
162354 
162355 
162470 
162573 
162592 
163011 

Post 18 

Description and 
Page Number 

Pin, Tope Lid 18 
Spring, Contact 12 
Spring, Contact 12 
Contact Assembly 12 
Bracket, Switch Mounting 12 
Brocket, Stop 12 
Contact Assembly 18 
Spring, Contact 18 
Spring 11 
Shaft 5 
Post, Guide 5, 12 
Post 5 
Boil 5 
Boil 12 
Arm, Slide 12 
Arm, 'Slide 12 
Stud 12 
Arm 12 
Arm 12 
Screw, 6-40 Spl 13 
Wick, Leather 13 
Stiffener 13 
Boil 13 
Brocket 13 
Brocket, Switch Mounting 4, 18 
Brocket, Spring 4 
Boil, Switch 5 
Terminal 4, 12, 18 
Contact Assembly, Tope Out 4 
Pin, Tape Out 7 
Spring 7 
Plate 3, 7 
Pin, Sensing 3, 7, 18 
Lid, Tope 3, 7, 18 
Retainer, Oil Wick 6 
Wick, Oil 6 
Bushing 3 
Bail, Latch 7 
Bai I, Pusher 7 
Shaft, Pivot 7 
Coble Assembly 20 
Spring 3 
Costing, Main 4, 6, 7, 12 to 17 
20 

' 

Cradle 20 
Brocket, Fi II er PI ate 20 
Plate, Dummy 19 
Plate, Locating 20 
Bushing, Insulating 20 
Plate, Filler 19, 20 
Brocket, Dummy 19 
Modification Kit 1, 19 
Modification Kit 20 
Hub, Gear 20 
Connector, 36 Pt PI ug 17, 20 
Brocket, Filler Plate 20 
Brocket 11 
Post 17 
Strip 17 
Gear, 96T 20 
Brocket 13 
Reservoir, Oi I 13 
Brocket 13 
Plata, Adapter 14 
Retainer 10 
Modification Kit 1, 19 
Pinion, 23T 13 

,.�) 

) 

) 

') 

"') 

J 

�;J 



-

(,, 

( 

, 

f 

( 

( 

t 

t 

Part 
Number 

163012 
163363 
163630 
163665 
164110 
164467 
164468 
164469 
164470 
164471 
164472 
164568 
164929 
164930 
164931 
165027 

170731 
170732 
170733 
170762 
170763 
170776 
170951 
170952 
170953 
170954 

Description ard 
Page Number 

Gear, 46T 8, 9 
Stud 13 
Modification Kit 1, 18 
Modification Kit 3 
Camsleeve, 1 Hertz 9 
Post, Eccentric 3 
Bail 3 
Post 3 
Bracket w/Stud 3 
Bracket w/Studs 3 
Modification Kit 3 
Modification Kit 7 
Suppressor Assembly, Spark 11 
Modification Kit 11 
Bracket 11 
Network, Spark Suppression 
4, 11' 15 
Contact Assembly 17 
Plate, Top 17 
Plate, Bottom 17 
Camsleeve, 1 Hertz 8 
Camsleeve, 1 Hertz 6, 9 
Shaft, Eccentric 6 
Slide 17 
Plate, Rear Side 17 
Plate, Front Side 17 
Guide 17 

Part 
Number 

170955 
170956 
172061 
172264 
172764 
173791 
174067 
174229 
174455 
174506 
176389 
176390 
176511 
176512 
176518 
176565 
176566 
178171 
178263 
178766 
178779 
178872 

179230 
179231 
179384 

NUMERICAL INDEX 

Description and 
Page Number 

Bar, Support 17 
Bracket, Contact 17 
Bushing, Shoulder 17 
Guard 17 
Guide, Left 3 
Camsleeve, Sensing 8 
Modification Kit 20 
Camsleeve 9 
Pawl, Feed 5 
Block, Contact 15 
Label, Free-Stop 2 
Label, Run 2 
Spring, Tape Clip 2 
Strip, Narrow 2 
Strip, Wide 2 
Sleeve 9 
Camsleeve 8 
Modification Kit 14, 15 
Nut, 4-40 Cap 2 
Cams I eeve, 1 Hertz 9 
Gear, 60T 9 
Sleeve, 1116 ID x 1-1/4" Lg 
Insulating 4, 11, 15 
Shaft, 5-11132 Lg 10 
Camsleeve, 2 Hertz 10 
Spring, Contact 4, 18 

Part 
Number 

179791 
179987 

193567 
193784 
193788 
193792 
197893 
198672 
198673 
199301 
199302 
199310 
199507 
199972 
304525 
304664 
307238 
311094 
312996 
312997 
312999 
315764 
315765 
315766 
319047 

ISS 1, SECTION 573-127-802 

Description and 
Page Number 

Lever, Camfollower 14 
Sleeve, 9116 ID x 1-518" Lg 
Insulating 4, 11, 15 
Post, Spring 11 
Screw, Contact 16 
Lever, Contact 16 
Lever, Contact 16 
Screw, 6-40 Contact 15 
Modification Kit 3 
Guide, Right 3 
Holder Assembly, Tope 2 
Magnet 2 
Keeper, Magnet 2 
Guide, Left 3 
Cover 15-
Rocker 15 
Plate 18 
Camsleeve 9 
Bushing, Insulating 18 
Cover 4 
Bracket, Cover 4 
Modification Kit 4 
Cover 17 
Cover 17 
Modification Kit 17 
Gear, 90T 20 

Page 23 

23 P�s-c 




